
 

Approve Deny Signatures Date 

X  Sara Abraham 

Sara Reji Abraham, E.I.T. / Project Manager April 13, 2023 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 04/17/2023 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0024121 

Facility Type 
Non-
Municipal APS ID 1076854 

Major / Minor Major Authorization ID 1419611 

a 
Applicant and Facility Information 

a 

Applicant Name Aqua PA Wastewater Inc.  Facility Name Aqua PA Media STP  

Applicant Address 762 W Lancaster Avenue   Facility Address 635 S. Ridley Creek Road   

 Bryn Mawr, PA 19010   Media, PA 19063  

Applicant Contact Todd Duerr  Facility Contact Kyle Roberts  

Applicant Phone (610) 520-6384  Facility Phone (610) 520-6384  

Client ID 62614  Site ID 452222  

Ch 94 Load Status Not Overloaded  Municipality Upper Providence Township  

Connection Status No Limitations  County Delaware  

Date Application Received December 2, 2022  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility  

  

Purpose of Application Permit Renewal  

a 

 

Summary of Review 

The applicant requests renewal of an NPDES permit to discharge treated sewage from Aqua PA Media STP. 
 
The municipalities served by the facility are: Borough of Media, Upper Providence Township and Middletown Township 
(Elwynn Institute).  
 
The treatment processes consist of raw sewage screening with mechanical screen, followed by a primary sludge degritter, 
twin primary settling tanks in parallel, biological wastewater treatment using an activated sludge system followed by twin 
secondary clarifiers and UV disinfection prior to discharge. Poly aluminum chloride is used for phosphorus removal and 
anoxic denitrification is used for nitrogen removal. 
 
A WQM permit no. 2317403 was issued on 2/22/2018 to increase the design hydraulic capacity of the STP from 1.8 mgd to 
2.2 mgd. No upgrades to the facility are proposed.  
 
The current wastewater treatment chemicals listed in the application are Sodium Hydroxide, Magnesium Hydroxide, Polymer, 
Poly Aluminum Chloride and Sodium Bicarbonate. 
 
No industrial users are connected to the sewer system. Based on the review of DMRs the discharge is in compliance with the 
effluent limitations in the permit. No comments were received from Operations Section. 
 
Influent monitoring for CBOD5, TSS and BOD5 are recommended for the draft permit to check compliance with the 85% 
removal requirement and Chapter 94 requirement. These are consistent with the requirements of similar discharges in the 
area. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

2 

Summary of Review 

At the last permit renewal, Copper WQBEL was calculated, and monitoring was included based on a WER study conducted 
in 2014. This WER based criterion will not be used to develop WQBELs in subsequent permits. According to DEP SOP, a 
Part C condition is established in the draft permit that requires site specific data collection and provide an option to conduct a 
new site-specific criteria study (SSCS). The new SSCC for Copper must be conducted using the Biotic Ligand Model. 
 
Sludge use and disposal description and location(s):  dewatered sludges are disposed of via land application as Class B 
Biosolids or hauled by truck to a permitted landfill / other WWTPs for disposal.  
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
Act 14 Notifications:  
 
Upper Providence Township         -             October 5, 2022 
Delaware County                           -            October 5, 2022 
 
Permit Conditions:  
 

A. No Stormwater 
B. Acquire Necessary Property Rights 
C. Proper Sludge Disposal 
D. Chlorine Optimization 
E. Operator Notification 
F. TMDL/WLA Analysis 
G. Fecal Coliform Reporting 
H. Solids Management  
I. WET Testing  
J. Stormwater Outfalls Requirement 
K. Site Specific Criteria Study 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.8  

 Latitude 39º 54' 47.81"  Longitude -75º 24' 0.01"  

 Quad Name Media  Quad Code 1942  

 Wastewater Description: Treated Sewage Effluent  

 

 Receiving Waters Ridley Creek (TSF, MF)  Stream Code 00621  

 NHD Com ID 25607080  RMI 6.85  

 Drainage Area 30.8 mi2     

 Q7-10 Flow (cfs) 4.5*  Q7-10 Basis Previous fact sheet  

 Watershed No. 3-G  Chapter 93 Class. TSF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment cause unknown, flow regime modification, siltation  

 Source(s) of Impairment urban runoff/storm sewers  
 

 
 
* as with previous fact sheet, Q7-10 is based on Media Water Filtration Plant being required to allow 4.5 cfs to pass     
   by at all times (DRBC Docket D-85-29CP dated 12/18/95) 
 
 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0  

 Latitude 39º 54' 48.73"  Longitude -75º 24' 1.49"  

 Quad Name Media  Quad Code 1942  

 Wastewater Description: Stormwater  

 

 Receiving Waters Ridley Creek  Stream Code 00621  

 NHD Com ID 25607080  RMI 6.85  

 Watershed No. 3-G  Chapter 93 Class. TSF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment Cause Unknown, Siltation, Water/Flow Variability  

 Source(s) of Impairment Urban Runoff/Storm Sewers  

 
 
 
 
 
 
 
 
 
 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 39º 54' 48.38"  Longitude -75º 24' 0.76"  

 Quad Name Media  Quad Code 1942  

 Wastewater Description: Stormwater  

 

 Receiving Waters Ridley Creek  Stream Code 00621  

 NHD Com ID 25607080  RMI 6.85  

 Watershed No. 3-G  Chapter 93 Class. TSF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment Cause Unknown, Siltation, Water/Flow Variability  

 Source(s) of Impairment Urban Runoff/Storm Sewers  

 

 
 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Aqua PA Media STP 
 

WQM Permit No. Issuance Date 

2303402 06/27/2003 

2308401 03/21/2008 
2312402 03/22/2012 

2317403 02/22/2018 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary with 

Ammonia Reduction Activated Sludge Ultraviolet 1.8 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.2 3060 Not Overloaded Anaerobic Digestion Land Application 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

5 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from November 1, 2021 to October 31, 2022) 

 
Parameter OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 

             Flow (MGD) 
Average Monthly 1.3265 1.2965 1.2642 1.29 1.3874 1.4156 1.42 1.23 1.317 1.255 1.251 1.254 

Flow (MGD) 
Daily Maximum 2.139 2.129 1.4760 1.51 1.8220 2.1270 2.66 1.491 1.76 1.693 1.441 1.521 

pH (S.U.) 
Instantaneous 
Minimum 6.02 6.56 6.92 6.97 6.72 6.99 6.82 6.91 6.84 6.61 7.00 7.12 

pH (S.U.) 
Instantaneous 
Maximum 7.56 7.55 7.41 7.13 7.14 7.29 7.31 7.18 7.11 7.28 7.34 7.62 

DO (mg/L) 
Instantaneous 
Minimum 9.69 6.65 6.75 6.92 7.1 7.08 7.63 7.89 8.15 9.33 10.6 9.45 

TRC (mg/L) 
Average Monthly GG GG GG GG GG GG GG GG GG GG GG GG 

TRC (mg/L) 
Instantaneous 
Maximum GG GG GG GG GG GG GG GG GG GG GG GG 

CBOD5 (lbs/day) 
Average Monthly < 22 < 27.52 < 24 25.42 < 42.01 < 28.04 28 25.05 51 31 < 28.2 < 28 

CBOD5 (lbs/day) 
Weekly Average < 24 < 40.85 < 27 < 36.34 89.12 < 45.95 38 33.63 133 48 < 62.2 < 58 

CBOD5 (mg/L) 
Average Monthly < 2 < 2.36 < 2.21 < 2.33 < 3.8 < 2.49 2.07 2.47 4.56 3.0 < 2.7 < 2.6 

CBOD5 (mg/L) 
Weekly Average < 2 < 2.7 < 2.57 < 3.3 8.35 < 4.2 2.3 3.8 12 4.8 < 5.84 < 5.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 3765 3948 2538 3495 2997 2961 2239 2661.72 2961 2427 2150 2530 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 339 355 239 319 263 259 166.28 253.4 268 234 205 234 

TSS (lbs/day) 
Average Monthly 14 17.01 < 16 < 11.58 < 8.11 < 9.65 33 53.85 49 28 19.1 < 14 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

6 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 2593 2342 683 482 475 1227 1164 954.72 1237 1087 1010 592 

TSS (lbs/day) 
Weekly Average 25 24.16 26 15.94 11.39 23.78 42 232.76 83 49 44.8 < 24 

TSS (mg/L) 
Average Monthly 1.29 1.47 < 1.49 < 1.05 < 0.73 < 0.87 2.5 5.09 4.35 2.7 1.8 < 1.3 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 232 218 64 44 42 107 87 92.89 110.13 104 96 55 

TSS (mg/L) 
Weekly Average 2.2 1.6 2.4 1.4 1.6 2.2 3.8 21 7 4.4 4.2 < 2.2 

Total Dissolved Solids 
(mg/L) 
Average Quarterly  616.0   402.0   634.0   480.0  
Total Dissolved Solids 
(mg/L) 
Daily Maximum  616.0   402.0   634.0   480.0  
Fecal Coliform 
(No./100 ml) 
Geometric Mean < 4.04 33.17 30.17 18 18.85 13.81 < 1.71 1.79 2 < 4 < 4 25 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 20 75.00 66.00 39 39.00 31.00 4 4 6 29 12 61 

Total Nitrogen (mg/L) 
Average Monthly < 28.6 < 19.09 < 16.32 < 10.6 < 14.43 < 5.46 7.51 4.88 < 11.05 < 25.16 24.56 < 17.15 

Ammonia (lbs/day) 
Average Monthly < 6 < 5.65 < 5.33 < 5.48 < 5.69 < 5.70 7 < 6.8 6 < 5.2 < 5.2 < 5.56 

Ammonia (mg/L) 
Average Monthly < 0.5 < 0.50 < 0.50 < 0.50 < 0.5 < 0.5 0.5 < 0.5 < 0.53 < 0.5 < 0.5 < 0.51 

Total Phosphorus 
(lbs/day) 
Average Monthly 1.52 2.97 2.07 2.64 3.26 30.06 34.12 34.43 28.1 41.67 42.1 49 

Total Phosphorus 
(mg/L) 
Average Monthly 0.14 0.26 0.19 0.24 0.28 2.75 3.35 3.5 2.55 4.15 4.1 4.6 

Total Copper (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 < 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 < 0.01 

Free Cyanide (mg/L) 
Average Quarterly  < 0.001   < 0.01   0.005   < 0.004  



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

7 

Dichlorobromo-
methane (mg/L) 
Average Quarterly  < 0.0005   < 0.0005   0.05   < 0.5  
Chronic WET - 
Ceriodaphnia Survival 
(TUc) 
Daily Maximum  GG   GG   GG   GG  
Chronic WET - 
Ceriodaphnia 
Reproduction (TUc) 
Daily Maximum  GG   GG   GG   GG  
Chronic WET - 
Pimephales Survival 
(TUc) 
Daily Maximum  GG   GG   GG   GG  
Chronic WET - 
Pimephales Growth 
(TUc) 
Daily Maximum  GG   GG   GG   GG  

 

 
DMR Data for Outfall 002 (from November 1, 2021 to October 31, 2022) 

 
Parameter OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 

             pH (S.U.) 
Daily Maximum           8.04  
CBOD5 (mg/L) 
Daily Maximum           18.5  
COD (mg/L) 
Daily Maximum           176  
TSS (mg/L) 
Daily Maximum           788  
Oil and Grease (mg/L) 
Daily Maximum           < 5  
Fecal Coliform 
(No./100 ml) 
Daily Maximum           137  
TKN (mg/L) 
Daily Maximum           3.2  
Total Phosphorus 
(mg/L) 
Daily Maximum           2.1  



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

8 

Dissolved Iron (mg/L) 
Daily Maximum           35  

 

 
DMR Data for Outfall 003 (from November 1, 2021 to October 31, 2022) 

 
Parameter OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 

             pH (S.U.) 
Daily Maximum           8.42  
CBOD5 (mg/L) 
Daily Maximum           87.5  
COD (mg/L) 
Daily Maximum           150  
TSS (mg/L) 
Daily Maximum           732  
Oil and Grease (mg/L) 
Daily Maximum           6  
Fecal Coliform 
(No./100 ml) 
Daily Maximum           

> 
241960  

TKN (mg/L) 
Daily Maximum           33  
Total Phosphorus 
(mg/L) 
Daily Maximum           4.5  
Dissolved Iron (mg/L) 
Daily Maximum           178  

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

9 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 1.8 

Latitude 39º 54' 53.65"  Longitude -75º 23' 55.55" 

Wastewater Description: Treated Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
 
Water Quality-Based Limitations 
 
The following limitations were determined: 
 

Parameter Limit (mg/l) SBC Basis/Comments 

CBOD5 (5/1 to 10/31) 15 Average Monthly WQM model 

CBOD5 (11/1 to 4/30) 25 Average Monthly Seasonal limits 

TSS 30 Average Monthly Secondary Treatment/DRBC 

NH3-N (5/1 to 10/31) 2 Average Monthly WQM model 

NH3-N (11/1 to 4/30) 6 Average Monthly Seasonal limits 

TRC* 
0.3/1.0 

Avg. 
Monthly/Inst.Max. Existing limit/Previous Spreadsheet 

UV Transmittance Report Daily Minimum Existing limit/SOP 

Total Nitrogen Report Average Monthly Data collection 

Total Phosphorus  1.0 Average Monthly BPJ 

Dissolved Oxygen 5.0 Inst. Min. WQM model 

Fecal Coliform 200/1000 Geo.Mean/Inst.Max. DRBC/Chapter92 

PH 6.0 to 9.0 Std. units all the times Chapter 95 

TDS 1000 Average Quarterly DRBC 

E-Coli** Report Inst. Max. SOP 

 
* Keeping TRC limit in the permit due to the usage of chlorine for cleaning purposes or as a back up to the UV 
disinfection. 
 
** E. Coli monitoring is included in the draft permit according to the DEP SOP guidance (Chapter 92.a.61). This is a new 
requirement and is consistent with the requirements of other similar discharges in the area. 
 
All the above requirements except E-Coli are similar to the requirements in the existing permit. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

10 

Anti-Backsliding 
 
N/A 
 
 
A “Reasonable Potential Analysis” using DEP’s Toxic Management Spreadsheet (TMS) determined the following 
parameters are of concern:  
 
 

Parameter Limit (mg/l) SBC Model Comment 

Total Copper  Report  Average Monthly TMS Existing parameter 

Free Cyanide* 10.5 Average Monthly TMS New limit 

Total Zinc Report Average Monthly TMS New parameter 

 
* Based on the review of the past sampling results this limit is achievable and no need of a compliance schedule to be 
included in the permit. 
 
**Based on the analysis, there is no reasonable potential for the Dichlorobromomethane, and the parameter monitoring is 
eliminated from the permit. 
 
See the below attached WQM and TMS  report:  
 
A criteria modifier of 4.6 (based on a WER study in 2014), stream hardness of 117 mg/l and discharge hardness of 179 
mg/l are used in the TMS model run.  
 
 
 
 

 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

11 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

12 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

13 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

14 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

15 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

16 

 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

17 

  
  
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

18 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

19 

 

 

 
 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

20 

 

 
 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

21 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

22 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

23 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

24 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

25 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

26 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

27 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

28 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

29 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

30 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

31 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

32 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

33 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

34 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

35 

evelopment of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) 0 

Latitude 39º 54' 50.00"  Longitude -75º 24' 1.00" 

Wastewater Description: Stormwater 

 
 
 

Outfall No. 003  Design Flow (MGD) 0 

Latitude 39º 54' 52.00"  Longitude -75º 23' 58.00" 

Wastewater Description: Stormwater 

 
 
The following parameters in the existing permit are recommended to continue in the draft permit for stormwater outfalls: 
pH, CBOD5, COD, TSS, Oil & Grease, Fecal Coliform, TKN, Total Phosphorus, and Iron Dissolved. Benchmark values for 
COD and TSS are included in Part C of the permit. This requirement is consistent with the requirements for other similar 
dischargers in the area. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP 

 

 

36 

 

 

 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: Annually throughout the permit term 

 
The dilution series used for the tests was: 100%, 69%, 38%, 19%, and 10%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 38%. 
 
Summary of Four Most Recent Test Results  
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

37 

 
 
WET Limits     
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
The standard WET condition based on the DEP WET SOP is incorporated in Part C of the draft permit. 
 
*WET test conducted on 3/15/2022 had PMSD above the upper limit for the P. Promelas growth test and hence the test 
was invalid. March 2023 retest was acceptable and used for review. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP 

 

 

38 

 

 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Daily 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 0.3 XXX 1.0 1/day Grab 

Dissolved Oxygen XXX XXX 
5.0 

Inst Min XXX XXX XXX 1/day Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
Nov 1 - Apr 30 375 600 XXX 25 

40 
Wkly Avg 50 2/week 

24-Hr 
Composite 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
May 1 - Oct 31 225 375 XXX 15 

25 
Wkly Avg 30 2/week 

24-Hr 
Composite 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Biochemical Oxygen Demand 
(BOD5) 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Suspended Solids 450 675 XXX 30 
45 

Wkly Avg 60 2/week 
24-Hr 

Composite 

Total Suspended Solids 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

39 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Daily 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Total Dissolved Solids 
15012 

Avg Qrtly 
30024 

Daily Max XXX 
1000.0 

Avg Qrtly 2000.0 2500 1/quarter 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/week Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/week Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Ultraviolet light transmittance 
(%) XXX XXX Report XXX XXX XXX 1/day Measured 

Total Nitrogen Report XXX XXX Report XXX XXX 2/month 
24-Hr 

Composite 

Ammonia-Nitrogen 
Nov 1 - Apr 30 90 XXX XXX 6.0 XXX 12 2/week 

24-Hr 
Composite 

Ammonia-Nitrogen 
May 1 - Oct 31 30 XXX XXX 2.0 XXX 4 2/week 

24-Hr 
Composite 

Total Phosphorus 15 XXX XXX 1.0 XXX 2 2/week 
24-Hr 

Composite 

Copper, Total Report XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Cyanide, Free 0.16 
0.25 

Daily Max XXX 0.011 0.016 0.026 1/month Grab 

Zinc, Total 
Report 

Avg Qrtly XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

Toxicity, Chronic - 
Ceriodaphnia Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - 
Ceriodaphnia Reproduction 
(TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - Pimephales 
Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - Pimephales 
Growth (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

40 

 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
 Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) XXX XXX XXX XXX Report XXX 1/year Grab 

Chemical Oxygen Demand 
(COD) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Suspended Solids XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Kjeldahl Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Iron, Dissolved XXX XXX XXX XXX Report XXX 1/year Grab 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0024121 
Aqua PA Media STP  
 
 

41 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
 Outfall 003, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 003 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) XXX XXX XXX XXX Report XXX 1/year Grab 

Chemical Oxygen Demand 
(COD) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Suspended Solids XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Kjeldahl Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Iron, Dissolved XXX XXX XXX XXX Report XXX 1/year Grab 

 
 
 
 
 
 


